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30.000 MHz 815.000 MHz 100.000 kHz 814.82829 MHz -53.22 dBm -40.22 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.83898 MHz -54.64 dBm -41.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 989.24692 MHz -53.82 dBm -40,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.59147 MHz -54,17 dBm -41,17 dB
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0026
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0001
PASS
-10 Normal Voltage 0.0000
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:
1. Normal Voltage = 3.9 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenzZhen) Page Number . A65 of A97
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP23302



SPORTON LAB.

FCC RF Test Report

Report No. : FG431509B

LTE Band 66

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 66 / 20MHz

16QAM
RB Size

64QAM

Full RB
5.25

Full RB

Middle CH

Full RB

Limit: 13dB
Result

6.12

6.46

PASS

LTE Band 66 / 20MHz / QPSK
Middle Channel / Full RB

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 14,50 ob Ref Level 30.00 cBm  Offset 14,50 ob
o att 30.ds__AQT 2 ms @ RBW 20 MHz - 30.ds__AQT 2 ms @ RBW 20 MHz
(@153 view (@153 view
= e
S o
= Lo
0, VETEE, | .
0o s 0o
N Bt
Y
1E- N = X
k §
\ \
1E v 1E £
i
]
T
‘a |
oF 1.745 GHz Mean Pwr + 20.00 db oF 1.745 GHz Mean Pyr + 20.00 dB
C y C Distribution Function Somples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 22,43 dbm 26,30 dbm 5.87 da 2.41 0B 4.32 0B 5.25 0B 5.65 0B Trace 1 [ 2141 dbm 26,49 dbm 7.08 da 3.07 da 4.99 da 5.12 d8 5.70 0B
)i RN e )i [
LTE Band 66 / 20MHz / 64QAM NA
Middle Channel / Full RB
Spectrum E]
Ref Level 30.00 cBm  Offset 14,50 ob
o att 30.ds__AQT 2 ms @ RBW 20 MHz
(@153 view
——
e
o
0.0
1E- ‘\
.\‘
1€ Y
i
\
|
oF 1.745 GHz Mean Pwr + 20.00 db
C y C Distribution Function Somples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 20,42 dbm 26,08 dbm 7.66 da 3.25 0B 5.25 0B ©.45 0B 7.33 0B
—— —
SERIAAEED e
Sporton International Inc. (ShenzZhen) Page Number : A66 of A97
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-0OP23302




samranas. FCC RF Test Report Report No. : FG431509B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM | QPSK | 16QAM | QPSK |16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH 126 | 1.29 | 3.00 | 296 | 483 | 492 | 9.83 | 9.71 | 1433 | 1454 | 18.86 | 18.78
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LTE Band 66
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.82 dBm) ™M1[1] 17.60 dBm)
M 1.7457590 GHz 1.7464790 GHz
20 20
X ndB -~ 26.00 dB Xnd 26.00 dB
T s o A~ "\ P P P
0 T AN 0.830000000 MHZ] e P VA it naniieal il AN \ 9.710000000 MHz
Q factor 1 177.6 ] Q factor \ 179.9)
\
04 \
{ K 2
o v ¥
-10 T .
\
PV T R
VA > o MAYaaN YLV
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745759 GHz 17.82 dam nd8 down 9.83 MHz ML 1.746479 GHz 17.60 dam nd8 down 9.71 Wz
T 1 1.740105 GHz -8.38 dBm nd8 26.00 dB TL L 1.740105 GHz -8.12 dBm n 26,00 d8
T2 1 1,749935 GHz -8.25 dBm Q factor 177.6 T2 1 1.749815 GHz -7.71 dBm Q factor 179.9

L I

Date: 8 APR.2024 2213.36

J

L U

Cate: 8 APR 2024 2214:16

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mede Auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 1564 dBm
20 + 20
Y ndB 26.00 dB R ndg 'y 26.
o L I A oy 14.326000000 MH| 04 YA AV e PR S 'v\'\m\ 14.535000000 MHz|
I Q factor 1 121.5 ! Q factor | 120.4)
d | P I
o o 1z ’ U it
-10 df ¥ ¥ -10 d 3
/ \ i KI
204 1 20d -
- I v ~ m ] SN Py
PR D TP A Y I SN VLA
0 dE -30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.740025 GHz 15.94 dam nd8 down 14.326 MHz ML 1.749975 GHz 15.64 dam nd8 down 14,535 MHz
T 1 1,737807 GHz -9.66 dBm nd8 26.00 dB TL L 1.737777 GHz -9.71 dBm n 26,00 d8
T2 1 1,752133 GHz -9.77 dBm Q factor 121.5 T2 1 1.752313 GHz -9.94 dBm Q factor 120.4

L I

Date: 8 APR 2024 223451

J

L U

DCate: B APR 2024 22.35:31

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.89 dBm) ™M1[1] 13.78 dBm)
1.7397250 GHZ| 1.7375270 GHz
20 20 T
¥ - nd R 26.00 dB 1 nd 26.00 dB
- St A Ve N i i S 18.861000000 MHz 04 LTI AR o 18.781000000 MHz
{' Q factor | 92.2 I Q factor J\ 92.5
o d | 0 di !
" : I,
10 df f} L 10 d i '
\ / |
! \ \
20 d : A 20 d ,’ |
=, [ - . \
P VA [ ek Al A L e e ]
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,739725 GHz 15.89 dam nd8 down 18.861 MHz ML 1.737527 GHz 13.78 dam nd8 down 18,781 MHz
T 1 1,735649 GHz -12.04 dm nd8 26.00 dB TL L 1.735569 GHz -11.82 dbm nd8 26,00 d8
T2 1 175451 GHz -9.78 dBm Q factor 92.2 T2 1 1.754351 GHz -11.47 d8m Q factor 92.5
L U wa L JU L]

Date: 8 APR 2024 22.56.07

J

Cate: 8 APR 2024 22.56.47

J
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samranas. FCC RF Test Report Report No. : FG431509B

Occupied Bandwidth

Mode LTE Band 66 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM | QPSK | 16QAM | QPSK |16QAM | QPSK |16QAM | QPSK | 16QAM | QPSK |16QAM
Middle CH 1.09 | 1.09 | 270 | 270 | 449 | 449 | 9.03 | 8.99 | 13.46| 13.43|17.82|17.90
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SPORTON LAB.

FCC RF Test Report

Report No. : FG431509B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I ]

Date: 8 APR.2024 213025

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.65 dBm) ™M1[1] 15.21 dBm)
0 1.74499440 GHz - . 1.74487970 GHz
- P, N 1.088111888 MHz 5 Occ B 1.090909091 MHz
PV AV S S e R e I ANAR AT
0u y 04 PaTaatATal v S
o di b 0di
/ N\
-10 ~ -10 df 7
I N / \
20 d - < —
p PN
roy S eV v
o o
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7449944 GHz 16.65 dam ML 1.7448797 GHz 15.21 dBm
TL 1 174445175 GHz 9.64 dBm Oce Bw 1.088111688 MHz TL L 174445455 GHz 8.13 dBm Oce Bw 1.090909091 MHz
T2 1 174553986 GHz 9.79 dam T2 1 1.74554545 GHz 8.68 dam
L J L JU J L]
Date: 8 APR 2024 21:08:55 Date: B APR 2024 21:07:35
rum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.17 dBm) 16.72 dBm)
M 1.74553950 GHz 1.74561140 GHz
20 20
i e e BB T 2.703296703 MHz e 2.697302697 MHz
10d ,\‘ 104d
\ \
a 7 \ B { \
-tod ﬂ( “ -10d {F I\
2 A4/ | 204 / \
20 08— =~ — 20 P -
; P e PRV
-30 30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17455395 GHz 18.17 dam ML 1.7456114 GHz 16.72 dBm
TL 1 174365135 GHz 11.54 dBm Oce Bw 2.703296703 MHz TL L 1.74365135 GHz 10.06 dBm Oce Bw 2.697302697 MHz
T2 1 174635465 GHz 11.89 dam T2 1 1.74634865 GHz 10.37 dam

U ]

DCate: 8 APR 2024 21:31:05

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 8 APR 2024 215206

)
i
Ref Level 30.00 cBm  Offsel 14,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,50 dB & RBW 100 kHz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 0 de SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16 ™M1[1]
1.74398100 GHz .
= Y 4.485514486 MHz @ 4.485514486 MHZ
N R A
w0 : 0d P T A
i
o d / 0 di
] i
) / 4
-tod -+ -10 o +
/ / \
204 — 20d
A, A [ \v e
N /T N V"N A a e e i S |
5 e T S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743981 GHz 16.50 dam ML 1.74536 GHz 15.30 dam
T 1 1,7427522 GHz 11.90 dBm Oce Bw 4,485514456 MHz TL L 1.7427622 GHz 10.00 dBm Oce Bw 4.485514486 MHz
T2 1 17472378 GHz 10.50 dam T2 1 17472478 GHz 10.52 dam

)i ) ]

Cate: 8 APR 2024 21:62.46
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SPORTON LAB.

FCC RF Test Report

Report No. : FG431509B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.08 dBm) ™M1[1] 17.17 dBm)
- 1.7472380 GHZ| - 1.7437810 GHz
. 9.030960031 MHz P £.991008991 MHZ
e N nt
10d i 104 i ¥
! {
o di 0di . \
] | T
/
-10 df T lL -10 d f \
/ \
204 - - c 2040 s d—
A N e [ NP RPN Y [P E—
a0 -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.747238 GHz 17.08 dam ML 1.743781 GHz 17.17 dam
T 1 1,7405045 GHz 12.26 dBm Oce Bw 9.030965031 MHz TL L 1.7404945 GHz 11.38 dBm Oce Bw £.991008991 MHz
T2 1 17495355 GHz 11.74 dBm T2 1 1.7494755 GHz 10.76 dam

L I ]

Date: 8 APR.2024 221322

\ ) J [

Cate: 8 APR 2024 2214:02

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum = pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.18 dBm 15.26 dBm)|
1.7495250 GHZ| 1.7473980 GHz
= P 13.456549457 MHz @ 13.426573427 MHz
P RAV Y PR = A ™y A
10d + ca | 104 Al A v A
! |
[ \ / |
od / 0 di 1 L
| / I\
-10 d - -10 de -
a [ f \
20 204 = =
v
|/ APl W\-J AT L\u»\_\_u\/\,w- e
& 30 =
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.749525 GHz 16.18 dam ML 1.747398 GHz 15.26 dam
T 1 17382567 GHz 11.13 dBm Oce Bw 13.456543457 MHz TL L 1.7392867 GHz 9.77 dBm Oce Bw 13.426573427 MHz
T2 1 17517133 GHz 11.27 dam T2 1 17517133 GHz 10.39 dam

L it J -

Date: 8 APR 2024 22.24.37

L U ]

DCate: 8 APR 2024 22,3517

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.82 dBm) ™M1[1] 14.63 dBm)
- 1.7531120 GHZ| - 1.7362890 GHz
| - 17.822177822 MHz ! : Bw } 17.902097902 MHz
104 "T B A R o T L N LV 104 0 R . %
JJ |
od 0 d
| | ) !
-10 -10 d . L
7 1 ! \
20d % 20 di £ 4
" o PR, -~
Y LT (BTN A A /P e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1753112 GHz 14.82 dBm ML 1.736289 GHz 14.63 dam
T 1 1,736049 GHz 10.56 dBm Oce Bw 17.822177822 MHz TL L 1736043 GHz 11.24 dBm Oce Bw 17.902097902 MHz
T2 1 17538711 GHz 9.98 dam T2 1 1753951 GHz 10.10 dam

L I ]

Date: 8 APR 2024 225553

L U ]

DCate: 8 APR 2024 22.66:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG431509B

Conducted Band Edge

LTE Band 66 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

=)

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURLOUS_LINE_ABS PAB
20 gine —PPURIOUS | INE_ABS P /Aﬁ 20 dbime f*\ 5
10 dem } l\ 10 dBm: / \
0dB i \ 0 dem Jl 1
-10 dBm i -10 dBm.
SPURIOUS_LINE_ABS ‘ PH
20 dBm T -20 dBm H
\ I
-30 dBm j -30 dB \
P
40 dem — o] 40 gém o
1 Pl ~ KN —
-50 dam v -50 dem ey
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.712 GHz ||[start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -35.76 d&m -22.76 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 21.47 dBm -8.53 db

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.53 dBm -7.53 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -19.56 dBm -6.56 dB

1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.82 dBm -8.18 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -35.49 dbm -22.49 dB

\
) i )

Date: 8 APR.2024 18:01:24

Date: 8. APR.2024 21.09.04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P um u%,:' Sp um
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
Aevetetili,
10 dbm f ’\\ 10 dbnf "‘\
0 d8 /f \ 0 demf \
-10 dem I -10 dim .
SPURIOUS_LINE_ABS l !
-20 dem 3 l 20 gbm L w‘\
-30 dem A i 4110 cern o L
"
40 dem . M,J"L f"“' 0 dam e S Su—
o S MM‘«M RS —
-50 dem -50 dem
-60 dam 50 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz || [['Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -20.18 dém -7.18 d& 1.778 GHzZ 1.780 GHz 100.000 kHz 1.77948 GHz 12.68 dBm -16.32 db
1.708 GHe 1.710 GHz £0.000 kHz 1.71000 GHz ~26.15 dim -15.15 do 1.780 GHz 1.781 GHz 20.000 kHz 1.78003 GHz -26.10 dBm -15.10 de
1.710 GHz 1.712 GHz 100,000 kHz 171077 GHz 13.65 dBm -16.35 dB 1.781 CHz 760 one 1,000 Mz 70100 che ~10.87 cbm 57 B
Y
i 1 P

Date: B APR 2024 21:03:56

Date: 8 APR 2024 21:16:27

Sporton International Inc. (ShenzZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG431509B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIOUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P I.\ 20 dBH-.‘P Jj\ 5
10 dem i 10 dBm / 1
ods f \L 0 dem i l
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS »k j
-20 dBm -20 dBm
.30 dem K i -30 dBm
-40 dm — s ‘ﬂ\ 40 @ \. P L
i . TP - M'H‘ \.u‘ », H\J . R -
50 dbm S0 dem .
A
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70887 GHz -35.17 dBm -22.17 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 20.88 dBm -9.12 dB

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.08 dBm -7.08 d& 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -17.78 dBm ~4.78 dB

1.710 GHz 1.712 GHz 100.000 kHz 1.71025 GHz 20.62 dBm -9.18 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78100 GHz -34.81 dBm -21.81 dB

\
i - i t Ve

Date: 8. APR.2024 18:02:00

Date: 8.APR.2024 21:10:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm / "‘”“"‘*\ 10 dam ‘\
0d8 i \ 0 demf \
-10 dem ,( -10 dim -
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-30 dem W Py dem l
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-40 dBm e ot Pk 40 dem e o
aipstsrar 1 R T AU A
-50 dem -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70800 GHz -21.08 dém -6.08 d8 1.778 GHz 1.780 Ghz 100.000 kHz 1.77919 GHz 12.61 dBm -17.19 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~29.75 dbm -16.75 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -29.58 dBm -16.58 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71057 GHz 12.94 dBm -17.06 dB 1.781 CHz 1700 GH2 1,000 Mz 178111 CHe ~50.55 dhm 253 db
Y
I 1 P
Date: 8 APR 2024 21:04:32 Date: 8 APR 2024 21:17-43
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LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -37.44 d&m ~24.44 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.775976 GHz 19.66 dBm -10.34 dB

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.91 dBm -10.51 dB 1,730 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -22.78 dBm -9.78 dB

1.710 GHz 1.712 GHz 100.000 kHz 1.71023 GHz 20.15 dBm -9.85 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78100 GHz -36.75 dbm -23.75 db
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i - i t Ve

Date: 8 APR.2024 18:02:36

Date: 8.APR.2024 21:13.51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: B APR 2024 21:05:08

ﬂé}' Sp um
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
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-50 dBm -50 dBm
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70874 GHz -28.10 dém -15.10 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76169 GHz 2.47 dBm -27.53 db
1.709 GHz 1.710 GHz 200.000 kiz 1.70589 GHz ~33.00 dm -20.00 d& 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -32.24 dBm -19.24 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.725693 GHz 2.46 dBm -27.54 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78109 GHz -26.95 dBm -13.95 dB
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